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UN CERTIFICATE

Ne.: 0DE0D305 /00487 Date: 22 July, 2020

This is to cenify that the sampies of the packages / packagengs as per the following particulars have been
lested in accordance with the provissons of the IMDG CODE, Volume - | for the transportation of the chamicals as

: '-Ei-:i_i specified in the Anngeadre and have been found io meel the prescribed criteda: -

Name & Address of the Applicant - M/S KAMDHENLU PACKAGING
402, ORCHID GREEN, PLOT NO 13, SHREEENAGAR SOCIETY,

NR. SHUBHECHHA HOSPITAL, AKOTA,
VADODARA- 300020, GUJARAT, INDIA,

M/S. AMAR COLOUR CHEM INDIA
Covering Letter - 20 July, 2020

Water resistant, HDPE Woven Bags with liner.
(Size: 26 X 40" for filling 25.0 kg product)

Date of Manufacture
10 July, 2020

4 Quantity of the Package : B Nos
, Test Report No : IP-AHDH2/07-2021/288
UN Marking Aliotted : SH3/Z 26/5/20
INDM 2000487

Specification of UN Marking : Marking should be legible, durable and resdily visible The marking
letiers or symbols should have at least & mm height (upto 30 kg) of
12 mm height (above 30 kg)

' This certificate is issued for the transporistion of chemicals refiected in the annexure on the basis of the
declaration given by the manufaciurer reégarding the product / package compatibility.

| This certificate has been issued pursuant to the approval issued by Directorate General of Shipping,

Government of India, and is valid upto 09 July, 2021
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ANNEXURE
Ceriificate Serial No: 0060305 / (0487 Test Report No.: [IP-AHINO207-2021/288
Packing Groap; 111 Date: 22 July, 2020
SR UN PACKING SUR MARINE
N
NO AMEOF THE CHEMM-ALS no. | nsTrucTion | % | cLass | poLLutant | B™S
EMVIRONM ENTALLY HAZARDOUS -
I | SUBSTANCE, SOLID, N.OS. o e L s e
«  BASIC METHYL VIOLET 5¥
s BASIC VIOLET 16
e BASIC CHRYSODINE
FLAMMARLE LIQUID, N.0.5, P —— 1 Yia FE.
2 e BASIC CRYSTAL VIOLET .
ACETIC ACID SOLUTION, more than 109 and = x|
s | AT 2791) P % Yes F-A,
e BASK MALACHITE GREEN 5B
TORX I SOLIED, CRGANTC, NS, _ .
A . HASKC AURAMINE K11 P2 Al Yes I;:
TOXIC LIQUID, ORGANIC, N.0.5, s
%, e BASIC ETHYL AURAMINE oy e ik . Z':

General Remarks:
The report / Annexure does not include the compatibility studies.
The chemicals lsted in the Annexure are as declared by the exporter/package manufacturer.
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Dr. AMIT SINGLA
Jaint Director & Centre Head

Indian Institute of Pa i
CFC Building, G Dﬂaﬁm Park,
Khokbra, Ahmadabad - & Bujaral

Plot No. 1, CFGC Building GIDG Apparel Park, Khokhars, Ahmedobad, Gujarat - 380 021
Website: warwdip-1n.oom
Head Offfice: Plot B-1, Boad No. 8, MIDC Area, Andheri (East), Mumbai 400 023

Tel: =51-79-22930200
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LABORATORY TEST REPORT
Form/Format: 32
Page 1of 2
Sample Received From: Test Report No MP-AHD//07-2021/288
M/S KAMDHENU PACKAGING Date 22 July 2020
402, ORCHID GREEN,
NR. SHUBHECHHA HOSPITAL, AKOTA. | Sample Registration Date 20 July 2020
v 9 0, GLAARAT, INDIA. Certificate Sr. Nao. (s) (060305 / 00487
Sampling Plan Sampling done by the party

Sample Description:

COne set (8 nos.) of water resistance, HDPE woven bags with LDPE liner having Size 26" X 407. The bags were
said to be used for packing of chemicals refected in the centificate mentioned above.

For testing purpose each woven bag was filled with 25.0 kg net weight of equivalent density of dummy
material, The open end of the woven bag was ¢losed by machine stitching.

Dimensions of the woven bag (length x width) - 1016 mm X 660 mm

Giross weight - 26.0 kg

i Sampling done by the party. Total 8 Nos. of bags were brought at the institute. )

Test Resulis/Observation
Test done as per: IMDG — CODE, VOLUME | { Amendment 39-18)
Test Observation

1 Drop Test (Drop height: 0.50 m.)

Total 03 drops were performed on each bag

(3 Samples).
First Drop: Flat on a wide face. No damage to the HDPE woven bags was ohserved

Second Drop: Flat on a namow face.
Third Drop: On the end of the bag.

Conclusion: PASSES THE TEST

Entire content of the dummy material was retained
inside the woven bhag.

Contd...

LN

Dr. AMIT SINGLA

TESTEDBY AGL ASST/D¥ DIRECTOR Jolnt Diractor & Centre Head
This regort is dor Private use anly, Mot to be used for Putiicly or Litigation AUTHORISED SIGNATORY

Testing Laboratories of IP, Ahmedabad are certified by ISA50 5001:2015 from BIS, ISOAEC 17025:2017 from NABL
for specifled Tests & also Approved by Directorate General of Shipping, Govt. of India

Flot Mo, 1, CFC Bullding, GIDC Appare] Park, Kholdra, Ahmedabhad, Gujarat - 380 021
Tel.: +51-79-22930200, 29600700 . E-mall; iipahmedabad@iip-incom  Website: www.iip-incom
Head Office; Plot -2, Hoad Mo, 8, MIDC Area, Andheri [ East), Mumbai 400 093
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LABORATORY TEST REPORT
Test Repor Mo [TIP-AHD/O207-2021/288 Form/Format: 32
Drate 22 July 2020 Page 2 of 2
Test Resulis / Ohservations
[, Average denier of the HDPE tape with coating 740.00
2. Average breaking load (kgf'50mm width) - Warp 59.61
3. Average breaking load (kgf50mm width) — Weft 4830
4. Average seam strength (kef) - Bottom 3220
5. Average number of stitches per 100 mm [2.00
6. Moesh of the woven bag (X 10
7. Minimum thickness of the liner (micron) 500040
B, Minimiim length of the liner {mm ) [ 144000
9. Minimum width of the liner (mm) 690,00
10, Mimmum length of the woven bag from stitching {mm ) RIERLH
11. Minimum width of the woven bag (mm) GO0
12, Avernge weight of the empty bag including liner {(gm) 198.00
General Remarks
1. The report / Annexure does nof include the compatibility studies.
2, Sample done and submitted by the party.
3 The sample description provided in the repor is based on the declaration by the party.
4, This repen perains to the submitted samples only
End of Test Report
DX
Dr. AMIT SINGLA
TESTED BY AR ASST/PY DIRECTOR Joint Director & Centre Head

AUTHORISED SIGNATORY

Testing Laboratories of IIF, Abmedabad are certified by IS850 5001 :2015 from BiS, ISONEC 170252017 from NABL
for specified Tests & also Approved by Directorate General of Shipping, Govt. of India

Flot Mo 1, CFC Building, GIDC Apparel Park, Khokhra Ahmedabad, Gujarat - 380 021

Tel: +91-79- 229302, 29600704

E-mail: lipahmedabaddoiip-incom

Wehsite: wwwiip-ln.com

Head Office: Flot E-2, Road No. 8, MIDC Area, Andberi [East), Mumbai 400 093



